Catalina 25 Parts Manual



Preface
(Added 2006)

This PDF version of the parts manual was created in the early 2006 as part of the website rewrite. As best as | can tell, all
pages in this document were scanned from the original. Pages in the preface, lettered in Roman Numerals are what the
old website had as an introduction.

The original index, which was displayed as a page full of links to the pictures contained herein have been moved to the
back of this document as an actual index.

This catalog is a good reference for some of the different options available on the Catalina 25. The part numbers in this
catalog might be outdated and many of the parts will no longer be available. But it still has a lot of good information in it.

Catalina 25 Parts Manual i



Introduction

The Catalina 25 Parts Catalog is designed to provide an easy and efficient way for dealers to order parts. All parts and
assemblies are listed alphabetically under six main categories found in the index:

Hull and Deck
Engine

Spars, Rigging, Sails
Plumbing

Interior

Electrical

Refer to the page number in the right hand column to locate the part in the main body of the catalogue.

The parts illustrated are assigned a reference number. If the part is not shown, then it is listed in close proximity to the
other related parts.

Fastener Kits, indicated by the suffix "P" are listed below each part. Each kit consists of all the fasteners needed for
fastening one part only.

In the two right hand columns on the page, the total number of parts required for each standard boat is listed under
"standard," if the part is an option the total number needed for the installation of the option is listed under "option".

(1) Give Full Part Number of Part and/or Fastener Kit.
(2) Give the number of Parts requested.
(3) Specify color when necessary.

All parts orders must be in writing, on company purchase orders or stationery, include purchase order number on all
correspondence.

Catalina 25 Parts Manual ii



ef.  Part Mumber

Description

1 |E 22 Q8 01 °30 |BW PLATE, 5.5. 1
E 22 0B 0OLF FRSTEMER KIT: (4)  3/8"-1é x 1-1/2" SLOT, RHMS, S.5. 1
{47 3/8" FLAT WRSHER, S.S.
{41 3/8" LOTK VRSHER, 5.8S.
{4)  3/8"-16 HEX NUT, 5.8.
{1} 5/ls"-18 x 2" SLOT, FHMS, 5.5.
{1y 5/16" FLAT WRSHFE, S.5.
{1  5/16" LOCK WASHER, 5.5,
{1} 5/16"-18 HIX M, S.S.
2 [E 2B 01 01 610 |SINGLE HeIL BOW PULPIT, 5.5. 1
E 28 0l 01F PASTENER KIT: (12) 1/4"-20 x 2" SLOT, RHMS, S.5. 1
{121 1/4" FLAT WBSHER, S.5.
{12) 1/4" LOCE WASHER, S.5.
{121 1/4"-20 HEX NUT, 3.S.
3 |E 28 01 99 900 | 1/4"-20 LIFELIME TURNBUCKIE, S.5. 2
4 |E 2B 01 11 740 | L/4"-20 IACE NUT FOR LIFELINE TURNBUCKIE, S.S. p
E 74 01 01 4%7 | STREBCARD RUNNING LICHT, GREEEN 1
5 |E 74 01 03 497 | PORT RIMNNING LIGHT, B 1
E 74 01 05 100 | RIMNING LEGHT OOWVER, FIBERGLASS 2
E 74 0l QL 0O5F FASTEMNELR ¥KIT: (2} #10-24 » 1" SLOT, FHMS, 5.5. p
¥3) #10 FLAT WASHER, S.5.
(21 410 LOCK WSSIEER, S.5.
{2}  #410-24 HEX WJT, S.S.
& |E 26 15 00 620 | CO4AL VENT W/FLANGE AND Cap 1
E 26 15 00F FASTENER ¥IT: ({3} #B x 3/4" PHIL. PHIMS, 5.S. 1
7 |E 22 07 00 910 | TRAILER BOW EYE, S.S. 1
= 22 07 O0F FTASTENER EIT: (29 3/B" FLAT WRSHER, S5.5. 1
- [2) 3/8" L s T
o CATALOGUE BOW PLATE, BOW PULPIT

Catalina 25 Parts Manual




Ref. Part Number Description o

td.
1 [E26 00 01 100/ ANCHOR LOCKER HATCH COVER, FIBERGLASS 1
2 [E26 00 03 048] HINGE 2
E26 00 03F : FASTENER EKIT: (3] #10-24 » 1" SLOT. PHMS,S.5. |2
. (3) $10 FLAT WASHER, 5.5.
(3 #10 LOCK WASHER, 5.5.
{3) #10-24 HEX NUT, 5.8S.
(2} $#10 x 1" SLOT. OHSMS,5.5.
3 |E26 00 05 630| HATCH BOLT . 1
E26 00 (5T FASTENER KIT: (4) $#6-32 x 1" SLOT. PHYMS,5.5. |1
(4) #6 FLAT WASHER, S.S5.
(4) #6 LOCK WASHER, S.5.
{4} ¥6-32 HEX WUT, 5.5.
{2} #10 » 1" SLOT. QHSEMS,S5.S.
E26 00 07 920| GASKET TAPE, 1/2" x 1/2" . x 76" 1
E26 00 09 3%00| ANCHOR LOCKER DRAIN, BRASS 1
E26 00 00 100| ANCHOR LOCKER ASSEMBLY COMEPLETE 1
4 |E22 02 01 105} RUB RAIL, 55'-2", 3 SECTIONS PER BOAT 1
E22 02 O1F FASTENER KIT: (90 #10%x1"PHIL.PHMS,5.5.,
PER SECTION 1
5 |E22 03 01 036 BROWN VINYL RUB RAIL INSERT, 55'-2" 1
€ {E24 09 00 760| 6" MOORING CLEAT, ALUMINUM _ 4
E24 0% 00F FASTENER KIT: (2) 1/4"-20x2" SLOT. FHMS,S.S. |4
{2} 1/4" FLAT WASHER, 5.S.
{2) 1/4" LOCK WASHER, S§.5.
{2} 1/4"-20 HEX NUT, 5.S.
7 {E32 10 00 900 5/16"-18 TURNBUCKLE, §.5. COMPLETE, TYPICAL FOR 8 B
E32 10 03 740| RIGHT HMAND 5/16"-18 LOCK NUT, S.S. B
.. |B32 10 05 720]| LEFT HAND 5/16"-18 LOCK NUT, 8.S5.. R
8 [£7201 03033 | B2 LIGHT, HEW STYLE ] 1 !
E 74 61 Q3F FASTHER KIT: {4) #10=24x L"R,H.M.5, 1
Catnlina . 95 PARTS FOREDECK 2.
(Coachis) CATALOGUE ANCHOR LOCKER, RUB RAIL

Catalina 25 Parts Manual 2



Ref, FPart Number Decoription fd oo

1 [E26 01 01 100| FORWARD HATCH COVER, FIBERGLASS 1
2 |B26 01 03 0CEB] BINGE 2
EZ6 01 Q3F FASTENER EIT: ({3) $10-24x1" SLOT. QOHMS, 5.8 z
(3) #10 FLAT WASHER, 5.5.
[3} #10 LOCK WASHER, 5.5,
{3] #10-24 HEX NUT, S5.5.
£3) #10 x 1" SLOT. QHSME, S§.5.
3 [EZ26 01 05 497| HATCH ADJUSTER 1
L26 01 OSF FASTENER KIT: [2) #6-32 x 1" SLOT, PHME, 5.5,01
{2} #6 FLAT WASHER, £.8.
(2} #6 LOCK WASHER, 5.5.
(2} #6 FINISH WASHER, §.5.
{2} $#6-32 HEX NUT, S5.5.
{2} $8 x 374" PHIL. FHSMS,S5.S.
4 | E26 01 11 493 HATCH DOG PLATE, S.5. 2
EZ26 01 11F FASTENER KIT: {3) #2 » 3/4" PHIL. PHSMS,8.5. |2
5 |EZ26 01 0% A13] HATCH DOG, CHROME PLATED 2
E2g 0l D9F FASTENER KIT: (2} $6-32 = 1" SLOT. PHMS, 5.5.|2
(23 $6 FLAT WASHER, 5.5.
{M 6 LOCK WASHER, S5.5.
{2) ¥c FINISH WASHER, S.5.
£2} #6-32 HEX NUT, 5.8.
& | E26 01 12 012 MOLDING TRIM, WHITE VINYL, 7B" 1
E26 01 17 F FASTENER KIT: {14} #8 = 374" PHIL, PHSMS, S5.58.]1
7 |E26 01 13 920| GASEET TAPE, 1/2" x 1/2" = 82" 1
E26 01 00 100| FORWARD BATCH ASSEMELY COMELETE 1
S —
< _atuldina
@ 25 Eﬁ?IEOGUE FOREDECK 3.
FORWARD HATCH ASSEMELY

Catalina 25 Parts Manual 3




Iy
- =

Ref. Part Number Cescriction std opt
1 |E24 06 00 9%00| PIVOTING MAST STCDP, S5.5. 1
E24 0§ QOF FASTENER KIT: [(4) $16 x 1-1/74" SLOT. FHWS,5.8]1
2 |E24 11 00 28%] TEAK HANDRAIL, &'-0" 2
E24 11 00 F FASTENER KIT: [B) ¥10 x 2" SLOT OHSUS, 5.3, 2
{8 $10 FINISH WASHER, S5.S.
3 |B28 nl1 03 610| SINGLE LIFELINE STANCHICHN, 5.5. 8
E28 01 0IF FASTENER KIT: {4) 1/4"-26 ¥ 2" BLOT. RHMS,8.5)6
t4) 1/4" FLAT WASHER, 5.3.
[4) 1/4" LOCK WASHER, 5.85.
{4} 1/4"-20 HEX NUT, 5.5.
4 [E22 09 01 9260] PORT MAIN CHAINPLATE, §5.5. 1
E22 09 02 900 STARBOARD MAIN CHAINPLATE, S§.5. 1
E22 09 01-02ZF TASTENER KIT: (4] 5/16"=18x1-1/2"SLOT . FHMS, 5. &, 2
t4}3 5/16" FLAT WASHER, 5.8.
(4} 5/16" LOCK WASHER, 5.8.
(4} 5/16"-18 HEX NUT, S5.5.
5 |E22 09 03 900| MAIN CHAINPLATE COVER,5.S. 2
E22 09 03F FASTENER KIT: (4) 48 » 374" PHIL. PHSMS, S5.5.|2
& |E22 10 01 512 LOWER SHROUD 3/8'-16 x 2" CHAINPLATE EYEBOLT 4
E22 10 03 900| BACK UP PLATE, 5.5. 4
E22 10 01-03F FASTENER KIT: (1} 3/8" FLAT WASHER, 5.8, 4
(1} 3/B" LOCK WASHER, 5.5.
{1) 3/8"-16 HEX NUT, 5.5.
CCctulina.. 25  PARTS MIDSHIP ry
o CATALOGUE MAST STEP, STANCHION,CHAINPLATES

Catalina 25 Parts Manual



S -
T

Ref. Tar: Numbor Description std opt
EZ26 14 00 460 OPERING PORT WINDOW W/ TRAMD i
E26 14 pOF FASTENER KIT: (12} #8 x 31/4" PHIL, PHEMS, 5.5, 1
Ezs 13 01 460| FORWARD PORT WINDOW W/FPRAME 1
E26 13 03 460| FORWARD STARROARD WINDOW W/FRAME 1
E26 13 01=03F FLSTENER KIT: (12} #8 x 3/4" PHIL. PHSMS, S.5.|2

1 |E26 13 0% 40| MIDDLE PORT WINDOW W/FRAME 1
E26 13 07 460| MIDDLE STAEROARD WINDOW W/FPRALME 1
E2& 13 D5-07F FASTENER KIT: {16) #8x 374" PHIL. PHSMS, S5.5. |2
2 JEZ6 13 09 460| AFT PORT WINDOW W/ FRAMF 1
E26 13 11 460| AFT STARBOARD WINDOW W/FRAME 1
E26 13 09-11F FASTENER KIT: {17) £B x 34" PHIL. PHSMS, £.5.|[2
E26 13 00 460| COMPLETE SET OF FIXED WINDOWE 1
3 |E23 06 00 900} GENOA TRACE 147-0" x 1" TRACK Z
E23 06 OOQF FASTEWER KIT: {42} 1/4"=20 = 2" SLOT. FHMS5,0.542
(42} 1/4" FLAT WASHER,S5.5.
{42} 1/4" LOCK WASHER, 5.5,
{42} 1/4" =20 HEX NUT, 5.5.
(1} $#12 TINISH WASHER, 5.5.
4 |E34 01 07 725| GENCA SINGLE BLOCK W/CAR 2
5 {E26 09 00 390 POP TOP ENCLOSURE CURTAIN 1
6 | E26 09 01 €00 MALR BUTTON, FOR ENCLOSURE CURTATH 34
< ataling 25 PARTS MIGSIIP .
e WINDOWS, GENOA TRACK, ENCLOSURE
Clocriy CATALOGUE LR

Catalina 25 Parts Manual



Eaf. Part Number Descriptiaon std opt
1 [E26 03 00 100| MAIN HATCH ASSEMBLY, COMPLETE
EZ26 03 03 100| SLIDING HATCH, FIBERGLASS, FOR STANDARD EATCH ONLY |1
E2¢ 07 21 100| SLIDIWNG HATCH, FIBERGLASS, FOR POP TOP ONLY 1
2 |E26 03 07 285| TEAK WEATHERBCARD FOR STANDARD HATCH ONLY i3
E26 03 OVF FASTENER KIT: (%) $10 x 3/4" PHIL. TUSMS,S5.5.|%
E26 07 23 285| TEAK WEATHERBGARD, FOR POP TOP ONLY 1
E26 07 23F FASTENER KTIT: ({9} #10 » 374" PHIL, PHSMS,5.5. 1
2 |E26 03 11 285| MAIN HATCH HANDLE 1
E26 03 11F FASTENER KIT: (2} $10 x 2" SLOT. OHSMS, 5.5. |1
{2} #10 TINISH WASHER,S3.5.
4 [E26 03 (05 497| HASP ANKD EYE, CHROME PLATED 1
EZ26 03 0Op FASTENER KIT: (8} #6 xw 378" PHIL, PHSMS,5.5. |1
5 |E26 04 01 285| TOP HATCH BOARD, TEAK, FOR STANDARD HATCH ONLY 1
¢ |EZ6 04 03 285| MIDDLE HATCH BOARD, TEAK, FOR STANDARD HATCH ONLY 1
7 |E26 04 05 285 BOTTOM HATCH BOARD, TEAK, FOR STANDARD HATCH ONLY |1
EZe (04 00 285| COMPLETE SET OF HATCH BOARDS, FOR STANDARD HATCH 1
E26 06 01 285| TOP HATCH BOARD, TEAK, FOR POP TOP OPTION 1
E26 06 03 285| MIDDLE HATCH BOARD, TEAK, FOR POP TOP OPTION 1
E26 06 05 2RBS5| BOTTOM HATCH BOARD, TEAK, FOR POP TOP CPRTION 1
E26 06 00 285} COMPLETE SET OF HATCH BOARDS, FOR POP TOP QPTION 1
E25 03 01 100] SEA HOOD, FIEERGLASS, FOR STANDAERD HATCH ONLY 1
E26 03 O1F FARETEWER KIT: (2] $#10 x 1" SLOT OHSMS, S.5.° 1
(%) #10 FINISH WREHERS,S.5. 1
LE26 023 02 2385| TEAK TEIM, FOR SEAHOOD 1
E26 03 O2F FASTENER KIT: (5} b6 x 1-1/4" SLOT, OHSMS,5.541
Coatulina 986 PARTS MIDSHIP 6
i CATALOGUE MAIN HATCH ASSEMBLY

Cvrorrrvesvrarr e et



std opt

‘Bef. Part Wumber Description
1 |E2e 03 31 285 THRESHOLD T
E26 03 31F FASTEWER KIT: (9 $10 ® 1-1/2" SLOT.OHSMS,E.5]1
{6} $10 FINISH WASHER, 5.85.
7 |Ez6 g3 235 255| STAREOARD EXTEEIOR COMPANIONWAY TRIM 1
3 |E2Z6 03 37 285| PORT EXTERIOR COMPANIONWAY TRIM 1
E26 03 37F FARSTENER KIT: (4] #10 = 1" SLOT. OHSMS,S.5. 2
4 |E26 03 43 28S| STRARBOARD RAILWOOD, 5'-7", FOR STANDARD HATCH 1
5 |E26 02 45 28%| PORT RAILWOOD, 5'-7", FOR STANDARD HATCH 1
E26 03 43-45F FLSTENER KIT: (&) $#10 x 1-1/2"EBLOT.CHEMS,5.5. |2
EZ26 07 25 285 ESTARBOARD RAILWOOD, &5'-3", FOR POP TOF OFTION 1
EZ& 07 27 285] PORT RAILWOOD, 5'-3", FOR POP TOP OPTION 1
E26 07 25-27F FASTEWER XIT: (8] $10 = 2" BLOT. QHSMS,S5.5. 2
(B} 410 FIMISH WASHER,S5.S5.
& |FE26 02 47 285 STARBORRD CABIN TRIM 1
7 |E26 03 49 2B%| PORT CABIN TRIM 1
EZ6 03 47-49%F FASTENER KIT: (5] #10 x 1" SLOT. OHSMS,5.5. 2
-Eln‘.uﬂna_- 25 PARTS MIDSHIP 7
(ki CATALOGUE MATH HATCH ASSEMELY

ACTATITIC O T O co rvrarroar



Ref Part Number Description
1 |E28 a1 07 100| LIFELIKE, PLASTIC COATED, 7 % 19,3/16"x19%9'-6", USED 2
W/ LIFELINE PLD EYE
3 le28 01 05 610| LIFCLINE PAD EYE, S5.5.,USED INW LIEU OF STERN PULPIT 2
E28 0l O5F FASTENER KIT: (2) 1/4"-20 x 2" SLOT.RHMS,5.S5. ?
(2] 1/4" FLAT WASHER,S5.S.
{21 1/4" LOCK WASHER,S5.S.
in 1/4"-20 HEX NUT,5.5.
3 |=24 02 01 478] #1 JIB SHEET WINCH
E24 03 00 478 42 JIB SHEET WINCH 2
E24 03 DOF FASTENER KIT: {4) 1/4"-20 x 2" SLOT. RHMS,S.5] p;
{4} 1/4" FLAT WASHER, 5.8.
(4} 1/4" LOCK WASHER, 5.5.
(4} 1/4"-20 HEX NUT,S.S.
4 [E32 04 478 WINCH HANDLE 1
5 |E24 01 1 760 JIB SHEET 6" JAM CLEAT
EZ4 01 Q1F FASTEXER KIT: (2} 1/4"-20 x 2" SLOT,FHMS,S.3.
(2) 1/4™ FLAT WASHER,S.5.
{2) 1/4" LOCK WASHER,S5.5.
(23 1/4" HEX NUT, S5.5.
6| 25 g4 o0 047 LOGD "CATALINA 25" W/ADHESIVE BACK
E25 01 00 100l COCEPIT COAMING COMPARTMENT, COMPLETE ASSEMBLY 2
7| E25 01 01 100/ ©COAMING COMPARTMENT, FIBERGLASS LINER 2
8 | E25 01 03 285 TEAK TRIM RING 2
E25 01 03F FASTENER KIT: (4] #6—32 % 1" SLOT. FHMS,S5.5. 2
(4} 46 FLAT WASHER, S.S.
{4} 46 LOCK WASHER, S5.5.
(d) #6-32 HEX NUT, 5.5.
m 25 PARTS COCKPIT
Cocris} CATALOGUE LIFELINES, WINCHES, LOGO

C

ULUITT I 4w 1 WU WD IVIUE UM

v




Port Number Desoripticon =td oot
1 |E26 10 01 100/ STARBORRD SEAT HATCH COVER, FIBERGLASS 1
2 | EZ26 10 03 100 PORT SEAT HATCH COVER, FIBERGLASS 1
3 |E26 10 05 049 HINGE 2
EZ26 10 O5F FASTENER KIT: (4} $6-32 x 1" SLOT, FHMS,S5.5. |2
(4} #6 FLAT WASHER, S5.5.
(4) $6 LOCK WASBHER, 5.5.
(4] #¥6£-32 HEX WUT, 5.5,
EZ6 10 D7 920/ GRSKET TAPE, 174" x 1/2" = 78" 2
4 |E26 10 D9 457| HASP AND EYE,CHROME PLATED 2
E2& 10 09F FASTENER KIT: (8} g6 x 3/8" PHIL. OHSMS,E5.S5. |2
5 | E25 02 00 737 HULL IDENTIFICATION PLATE, 5.5. 1
E25 02 00F FASTENER KIT: {2} $10 x 374" PHIL. PHSMS,S5.85. 1
£ |E75 03 0l 497 WHITE, 12 POINT STERN LIGHT 1
7 | E60 01 01 125! BILGE PUMF W/HANDLE, DECK SEALER PLATE 1
Es0 01 Gl1F FASTEWER KIT: (&) $#10-24 = 1" SLOT. FHMSS,S5.5}1
fe) $10 FLAT WASHER, 5.5.
(6] #10 LOC¥ WASHER, S5.5.
{6} #10-24 HEX NUT, 5.5.
(4} #14 FINISH WASHER, 5.8.
Ect 01 03 3353 BILGE FUMP HOSE, 1" I.D. x 12'-0" 1
E60 0} 05 5149] #16 HOSE CLAMP, S5.5. 3
E&0 01 00 100/ PILGE PUMP ASSCEMELY, COMPLETE 1
8 | Ef1 01 01 282 COCKPIT SCUPPER SCREEN 2
Esl 01 05 00| 374" x 2-1/2" HALF THREADED NIPFLE, BRAGSS 4
Etl 61 07 035 1" I.D. x 9" COCKPIT DRAIN HOSE 2
E&l 01 09 51% §20 HOSE CLAaMP, 5.5, 3
m 25 PARTS COCKPIT g,
(ot CATALOGUE SEAT HATCHES, BILGE FUMP

ACTTITIXC &= T Xl to rvrar rooer

~



Ref. Part Number

Description ———

1 |EZB 12 03 610{ SINGLE RAIL STERY PULFIT, 5.5, i
EZ2B 12 04 900| BACK UP PLATE 2
EZ28 12z 03-04F FASTENER KIT: (12} 1/4"-20%1-3/4"SLOT.RHM3,5.8/)1

{9) 1/4" FLAT, LOCK WASHER,S.S.
{8} 1/4"~20 HEX NUT, E.S.

2 |E28 12 07 900{ PELICAN HOOK 2

3 |E2B 12 05 100| LIFELINE, PLASTY(C COATED, 7x19, 3/16"x21'-7 1/2“

USED WITH STERN PULPIT 2

4 |E50 03 01 260| FUEL COMPARTMENT VENT, 5.5. 2
E50 03 01F FASTENER KIT: (3} 410 x 3/4" SLOT. OHSMS,S.5. |2
E20 03 05 48(}| VENT HOSE, 3" I.D. % 5'-0" WIRE REINFORCED 2
ESQ 03 07 480 VENT HOSE, 3" I.D. x 9'-0" WIRE REINFORCED 2
E50 03 03 519| #50 MOSE CLAMP, 5.5. 2
ES0 03 00 1l00| VENTING FOR OUTBOARD ENGINE, COMPLETE ASSEMBLY 1

5 |EZ3 03 01 900| TRAVELER BAR, 5.5. 1
E23 03 03 900| BACK UP PLATE, BONDED IN PLACE 2
E23 03 0l-03F FASTENER KIT: ({2)° 1/2"-13 % 1-1/2"HHMB, S5.85 |[2

{2) 1/2"FLAT, LOCK WASHER, 8.5,

& [E23 03 05 255| TANG, S5.5. 2

7 |E23 03 07 725| CaM CLEAT W/FAIRLEAD, FASTENERS INCLUDED 2

B |E23 r3 09 2553] ROLLER TRAVELER, CAR 1

% |E23 63 11 275| ADJUSTER LINE, BRAIDED DACRON, 1/4" x 6'0" 2
EZ23 03 00 100| TRAVELER ASSEMBLY COMPLETE 1

10 tE33 12 01 725| MAINSHEET FIDDLE BLOCK W/CAM CLEAT 1
11 [E33 12 02 725| MAINSHEET SINGLE BLOCK W/BECKET 1
12 [E37 01 25 275| MAINSHEET, BRAIDED DACRON, 3/8" x 75'-0Q" 1
13 |E73 03 01 D33 | WHITE STERN LIGHT, MEW STYLE 1
E75 03 01F FASTNER KIT: {4) #10-24 x 4" PB.H.M.S. 1
" Cataling RTS COCKPIT 10
T 25 EﬁTALOGUE STERN DPULPIT, VENTS, TRAVELER

Corommoeme

Wi LU aviIivig Tuua

e




Qef, Part Numbor Description std opt

1 E22 04 &1 225| TRANSOM TRIM WHITE PLASTIC 1
L22 04 ©1F FASTENER KIT: (5) #6 x 1-1/4" BLOT. OHEMS,S5.5]1
2 E22 0 05 900| RUB RAIL END STOP 2
£z2 03 05F FASTENER KIT: (2} $1¢ = 1" PHIL. PHSMS,5.5. 2
3 Eee 01 19 140! BILGE PUMP THRU HULL W/COLLAR, WHITE NYLON 1
il E5Q 01 0D 255; OUTBOARD BRACKET, S.5. 1
E50 01 OOF FASTENEERE RKIT: (4] 3/8"-16x2 1/2"SLOT.RHMS5,5.5 1
{4] 3/8" FLAT WASHERS, 5.5.
(4} 3/8" LOCK WASHERS, &§.8.
(4] 3/8"-16 HEX NUT, 5.5.
] E27 19 01 900 GUDGEON, S.5. p
E27 19 03 900| BACK UF FLATE 2
E27 19 01-023F FASTENER KIT: 1/4"=-20x1 1/2"SLOT.RHMG,5.5(2

3}

EY 1/4" FLAT WASHER, S.5.
3 1/4" LOCK WASHER, S5.S.
6] 1/4"=-20 HEX WUT, 5.8.

o

I

i

|

COLTHGARD,
EuACEET . CULCEON:

EI
FI

M
o
B
g
c
m

Catalina 25 Parts Manual 11



Raf Part Number Desoriotion t3 opt

E27 06 (G 100| TILLER ASSEMBLY, COMPLETE

1 E27 0&a Q1 285 LAMINATED TILLER

2 E27 06 03 800| TILLER STEAPS, &.5.

E27 06 03F FASTENER EIT: (3] 1/4"-20x2 1/2"5L0T . RHEMS, 5.3
{3) 1/4" LOCK WASHER, 5.5.

£3) 1/4"-20 UEX NUT, S.5.

{13 3/B"=16x2 1/2" RHMS,S5.5.

(1} 3/8"-16 WING NUT, 5.5.

E27 07 o0 100} TILLER COVER, SPECIFY COLOR 1
£27 15 00 100[ RUDDER, COMPLETELY ASSEMBLED
3 EZ27 15 01 10¢| RUDDER, FIBERGLASS BLADE

-

B R e

¢ |E27 15 03 900| SHORT PINTLE {(TOF) S.S.
5 |E27 15 05 %500| LONG PINTLE (BOTTOM),S.S.
EZ27 15 03-058F FESTENER KIT: (2} 1/4"-20x2 1/4“5L0T.RUMS, 5.5
(2) 1/4" LOCK WASHER, S.S.
{2} 1/4"-20 HEX NUT, S.S.
[ —
< atalina._. a5 PARTS TRANSOM 12,
Crocnes: CATALOGUE TILLER AND RUDDER ASSEMBLY

Catalina 25 Parts Manual 12



156

—
—
—— ——

{

——d
T

|

I
|

o

Ref Dart Mymher Necsoript ion s+l ont
1 E27 03 01 230] RETRACTABLE KEEL WINCH 1
F27 03 03 285 SHIM 1
E27 03 01-03F FASTENEE KIT: {23 3/8"-16%x2" SLOT.FHMS, E5.5. 1
(4} 2/8" FLAT, LDCK WASHER,S.5.
(41} 3/8"-1¢ HEX NUT, 5.5.
2 EZ7 03 05 230) WINCH HAKDLE 1
3 E27 062 07 100| KEEL CABLE, 7xl1%, 1/4"x10"-0", EYE TO EYE 1
4 EZ7 03 0% 335 1 1/2" I.D.xle" WIRE REINFORCED HOSE 1
5 Ez7 03 11 513| #28 BOSE CLAMP, E.S5. 2
6 F27 03 12 310 2 174" I.D.x% 1/2" WHITE PVC TUBING, COVER FOR HOBE|L
T £27 03 15 900| RETRACTABLE KEEL TURNING BALL, BRASS 1
B EZ7 03 17 900| TURNIXG BaLL PIN, 1 R/B"x3/8" 5.5, 1
9 E27 02 1% &00| 1 1/4"xé" NIPFLE, BORDED THRU HULL 1
10 E27 03 2t 517?| 1/2"-13x1" KEEL EYE BOLT, 5.5. 1
11 F27 03 23 900f RH 3/8"xi" CLEVIS PIN, FOR ¥EEL EYE BOLT, 5.5. 1
E27 03 25 714| 3/32"x1" CQTTER PIN, FOR CLEVIS PBIN 1
12 EZ7 03 27 040| RETRACTABRLE KEEL, IRON CASTING, 15004 1
13 E27 03 29 00| SHOE CASTING, SILICOKE BRONZE 2
E27 03 29F FASTENER KIT: {2) 3/B"-16%x1 1/4" HHME, S.5. 2
(2) 3/8" LOCK WASHER, 5.5.
14 .27 03 33 900| HANGER BOLT WELDMENTS, 5. &, 4
15 E27 03 35 048| RETRACTARLE KEEL WASHER, WHITE NYLONW y;
16 E27 03 37 900| RETRACTAELE KEEL PIVOT PIN, _1/2"x1" TOBIN BRONEE 1
£27 03 A0 100f RETRACTABLE KEEL ASSEMBLY, COMPLETE 1
E2?7 01 01 040| FIXER KEEL, IRON CASTING, 1500 POUNDS, HOT SHOWN 1
E27 01 0O1F FRSTENER KIT: {6] 5/8"-11x6" KEEL BOLTS 1
(&) 5/B" FLAT WASHER
{6} 5/B"-11 HEX NUT
C _atalina— 25 PARTS HULL AND DECK 13
@ CATALOGUE RETRACTAELE KEEL AND ASSEMBLY

Catalina 25 Parts Manual

13




3 e TR W

f
Eof, Fart Nurber Descriprion td oot

E30 01 0% %00 MASTHEAD ASSEMBLY, COMPLETE 1
1 |E38° 01 07 00| MASTHEAD, ALUMINUM CASTING 1
2 |E30 01 09 255! UPPER SHROUD TANG, S.S. 4
E30 0l 09T FPASTENER KIT: ({3} #10x1™ PHIL.PHSMS, S.5. 1
(1) 3/8"-16x4" HHMB, .85,
{1) 3/8"-16 CASTLE NUT,S.S.
E30 ¢l 12 9po| RH 3/8"=3/4" CLEVIS PIN,5.5., FOR UPPER SHREOUD TANG|2
3 |E30 01 11 %00| MASTHEAD CLEVIS PIN, RH 3/16"x2" 5
4 |E30 01 15 740 €0OTTER PIN, 3/32"x1 1/2", 5.5, 5
5 {E30 01 1% 721| SHEAVE, PLASTIC 4
& |E30 01 23 900| SPACER, ALUMINUM 1
7 JE33 05 01 100| MAIN HALYARD, 7xI%9, 1/8"x 27'-3" 1
E33 05 03 275 MAIN HALYARD TATL, BRAIDED DACRON, 5/16"x35'-0% 1
8 {E33 0% 05 100| JIB HALYARD, 7 x 19, 1/8" x 29'-32" 1
E33 05 07 275| JIB HALYARD TAlL, BRAIDED DACRON, 5/16" x 35'-0" 1
3 |E31 91 04 900| CLEAR ANODIZED 2B'-0" MAST EXTRUSION, MACHINLED 1
E31 01 09 200| CLEAR ANODIZED MAST ASSEMBLY, COMPLETE 1
10 |E75 08 01 497| ANCHOR LIGHT (MAST HEAD) 1
E75 08 01F FASTEWNER EIT: (3} #6 x 578" PHIL. PHSMS,5.5. 1
11 |E75 OB 03 285] TEAK PaD . 1
E75 OB 03F FASTENER EIT: {1} #10-24 x 1" SLOT.FHMS,S.S. 1
12 |E75 0B 05 900| MASTHEAD LIGHT TUBE, ALUMINUM 1
ETX 08B O5F PASTENER KIT: {3} #10-24 x 1™ SLOT.FHMS,S5.85. 1
E75 08 07 097 MASTHEAD LIGHT WIRE, 2 STRAND, 16 GAUGE, 30'-0Y 1
E75 08 09 135 4 PRONG MALE CONNECTOR 1
E75 08 00 10Q| ANCHOR LIGHT (MASTHEAD) ASSEMBLY,COMPLETE 1
14

C—ainlina . 25 PARTS SPARS, RIGGING, SAILS

(acrts) CATALOGUE MASTHERD ASSEMBLY
Catalina 25 Parts Manual 14




Tef Part Number Doccription shd oot

i [B30 o1 27 9on| sSprEADER, Base, 5.5, 2
> |E30 01 31 900| COMPRESSTION TUBE, ALUMINUM 1
3 |E30 01 29 255| LOWER SHROUD TANG, S.S. 4
B30 01 27-3lF FASTENER KIT: (1)  3/8"-16x4 1/2"HHMB,S.S. 1
(1) 3/8"~186 CASTLE NUT, S5.5.
(2} 5/16"-18x4 1/2" HHMB,S.S.
{2} 5/16"18& CASTLE NUT, §.5.
4 |E35 01 33 900| FH 5/16"x3/4" CLEVIS PIN, FOR LOWER SHROUD 4
E30 01 35 740| 3/32"x 1 1/2"COTTER PIN,FOR LOWER SHROUD CLEVIS PIN|4
5 |E3p 01 37 900! CLFAR ANGDIZED 32" SPREADER, ALUMINUM 2
Fi0 ol 41 749| 3/32"x 1 1/2" COTTER PIN, FOR SPREADERS 2
6 |E38 01 43 404| SPREADER PLUG, BLACK PLASTIC 2
7 |E75 03 01 497| STEAMING LIGHT (BOW LIGHT) 1
£E72 09 01F FASTENER KIT: (3)  #6x5/8" PHIL. PHSMS,S.S. 1
B |E75 09 03 285| TEAX PAD 1
E75 09 03F FASTENER KIT: (2) #10-24x2" SLOT.FHMS,S.5. 1
E75 0% 05 97| STEAMING LIGHT WIRE, 2 STRAND, 14 GAUGE, 15'-6" 1
E75 09 07 135 4 PRONG MALE CONNECTOR 1
E75 09 09 £75| RUBEER GROMMET, AT FOOT OF MAST 1
£75 09 11 437 SOCKET, ON CABIN TOP 1
E75 03 11F FASTENER KIT: (3) 44 % 5/8"PHIL.PHSMS,S.5. 1
E75 05 00 1a0| STEAMING LIGHT (BOW LIGHT) COMPLETE ASSEMBLY 1
Catulina .. 25 PARTS SPARS, RIGGING, SAILS 15
Concres’ CATALOGUE || sprEADERS, STEAMING LIGHT

Catalina 25 Parts Manual 15



Ref. PFart Nunber Description std,opt.
1 |E32 51 00 478 | HALYARD WINCH, SINCLE SPEED 1
2 {E32 01 01 285 | TLAK WINCH PAD 1
E32 01 00-01F FASTEMER KIT: (4} 1/4"-20x1-1/2"SLOT.RHMS,S.S. 1

3 |E32 04 00 478 | WINCH HANDLE 1

4 |E35 07 01 225| WHISKER PFOLE PAD EYE 1
E25 07 OLF FASTENER KIT: (2} #10x1™ PHIL. PHEMS,5.5. 1
E35 07 03 225| WHISKER POLE, 6'-0" to 12'-0" TELESCOPING 1

5 |E30 01 49 760} 6" JAM CLEAT, ALUMINDM 2
E30 01 49F FASTEMER KIT: (2) 1/4"-20x1-1/2"SLOT.FHMS,S.8. ¢

6 |E30 01 51 760 4-1/2" JAM CLEAT, BLACK ALUMINUM 1
E30 01 S1F FASTENER KIT: (2) #10-24x%1"STLOT.FHMS,5.5. 1
E30 0L 67 740 | MAST STEP PIVOT BOLT 3/B"-16%4"HHMB W/WING NUT 1

7 |E30 01 53 740 BOOM STOP 1

8 |E31 09 11 900 | CLEAR ANODIZED 11'-0"BOOM EXTRUSION,ALUMINUM,MACHINEDI
E3l 0% 09 100| CLEAR ANODIZED BOOM ASSEMBLY, COMPLETE 1

9 |E31 01 05 900 | COOSENECK CASTING 1
E31 01 OSF FASTENER KIT: {2} #10x1"PHIL.CHSMS,S.S. 1

10 |E31 01 17 900| TACK PIN, 1/4"x1-3/4" RH CLEVIS FIN 1

11 [E31 01 07 900 | GOOSENECK SLIDE, ALUMINDM ' 1

12 |E31 01 09 255| GOOSENECK SLIDE CLIP, S.5. 1

13 |E31 01 11 900| RE 1/4"x1-1/2" CLEVIS PIN, S.5.,FOR GOOSEMECK SLIDE | 1

E31 0! 13 740 3/32"x1-1/2" COTTER PIN,5.5., FOR CLEVIS PIN 1
14 |E31 01 21 900{ BOOM END CASTING 1
E31 D1 21F FASTENER KIT: {2) #10x1™ PHIL. PHSMS, S.S. 1

C atnlina . 25 PARTS SPARS, " RIGGING, SAILS: 16 J
s CATALOGUE LOWER MAST AND BOOM ASSEMBLY

Catalina 25 Parts Manual

16



i-rl E

§—

L Lozt Number Rescririion shdont
E32 01 00 100| COMPLETE SET OF STANDING RIGGING i
1 |E33 01 03 100| FORESTAY, 1 x 1%, 3/1&" = 29'-1Q0" 1
2 |E33 01 05 100| FORWARD LOWER SHROUD, 1 x 19, 5/32" x 14'=4 1/2" 2
3 |£33 01 09 100| UPPER SHROUD, 1 x 19, 3/1i6" x 28'-5 1/2" 2
4 |E33 01 13 100| AFT LOWER SHROUD, 1 x 19, 5/32" x 14'-7" 2
5 |33 01 17 100| BACKSTAY, 1 x 19, 3/1¢6" x 32'-4" 1
E34 04 01 100| TOPPING PIGTAIL,I1x19,1/8"x27"FOR SINGLE BACKSTAY 1
E34 04 03 100} TOPPING PIGTAIL,}Ix19,1/8"x37"FOR SPLIT BACKSTAY 1
E34 04 05 475| 3/16" NICD PRESS SLEVE 2
F24 04 07 732| 1/B" THIMBLE, &.5. 1
E24 (4 09 297| TOPPING PIGTAIL CLIP 1
E34 04 11 500| 5/32" NICO PRESS SLEVE p:
E23 02 21 500| 5/32" STUD, S.S5. 4
E31 01 25 500| 3/16" STUD, S.S. 4
E23 01 29 500| 5/32" EYE, 5.5. 4
E33 01 33 s00| 3/16" EYE, 5.5. 4
£33 01 37 s00) 3/16" FORK, S5.85. 1
N Cotalina SPARS, RIGGING, SAILS T
= 25 pas [T wesths 1

Catalina 25 Parts Manual

17



Rgl, Part Number Rescription !
E33 03 00 100f SPLIT BACKSTAY W/TENSION ADJUSTER, COMPLETE ASSEMBLYTnlfﬁF
E33 03 02 725| SPLIT BACKSTAY, 1 x 19, 3/16" = 26'-=-4" 1
1 |E32 10 G0 900|5/16™ - 1B TURNBUCKLE, 5.S5. 8
2 |E23 03 04 255| TANG PLATE, S5.S. 2
3 |E332 03 06 100|BRIDLE, 1 x 19, 3/16" x 5'-8 1/2" 2
4 |E33 03 08 9200|5/1e"™ x 374" FH CLEVIS PIN, S5.5., FOR EBRIDLE 4
£33 03 10 740|1/1é™ = 1/2" COTTER FIN, §.5., FOR CLEVIS PIN 4
5 1E33 03 09 QlQ| 2" RING 1l
6§ {E33 03 05 530|3/16" WIRE BLOCK 2
7 |E33 03 07 725|SHACKLE, 5.5. 4
8 |33 03 13 725|FIDDLE BLOCK W/RECKET 1
8 |B33 03 15 725| SINGLE BLOCK 1
10 |E33 03 17 725f SINGLE BLOCK W/JAM CLEAT AND BECKET 1
11 |E33 03 19 725 SWIVEL COUPLER, 5.85. 1
12 |E33 p3 21 725|/MINI SHACKLE, S.8. 1
13 |E33 03 11 275] ADJUSTER LINE, ERAIDED DACRON 1/4" x 15'-D" 1
14 |E22 11 01 S00| BACKSTAY TANG, 5.S. 1 1
FASTENER KIT: (2) 5/16"-18 x 2" SLOT FHMS, S.S5. 1 1
(2) 5/16" PLAT WASHER, S.S8.
{2) 5/16" LOCK WASHER, S.5. .
{2y 5/1€¢"-18 HEX NUT., S.S.
m 25 PARTS EPARS, RIGGING, SAILS 18.
SPFLIT BACKSTAY W/TENSION
=) CATALOGUE S N

Catalina 25 Parts Manual 18



Ref . Part Number

Desaription

atd opt

L)

-~ " LN o

10
11
12

E35 10 00 109| JIFFY REEFING ASSEMBLY, COMPLETE 1
E35 10 01 725| CHEEXK BLOCK 1
E35 10 01F FASTENER KIT: {2) #10-24x 1 1/2" SLOT. RHMS, 5.5 1
£3% 10 03 255] 4 1/2" JAM CLEAT 2
E3iS 10 03F TASTENER KIT: (2) #10-24x 1" sSLOT FHMS, 5.8, 2
E35 10 05 255| PAD EYE, S5.85. 4
E35 10 0OGF FASTENER KIT: (2} #10 x 1" PHIL PHSMS, S.5. 4
£35 10 07 275| REEFING LINE, BRAIDED DACRON, 1/4" x 11'-0" 1
E35 10 09 275| REEFING LINE, BRAIDED DACRON, 1/4' x 19'-0" 1
E26 07 39 900| POP TOP MAST LOCK 1
E33 07 01 275| OUTHAUL, BRAIDED DACRON, 1,/4" % 5'-0" 1
E33 07 03 275! DOWNHAUL, BRAIDED DACRON, 1/4" x 5'-0" 1
E35 08 00 100| BOGM VANG ASSEMBLY COMPLETE 1
E35 08 03 530| BOOM VANG HOUND, S.5. 2
E35 08 03F FASTENER KIT: (4) #10 x 1" PHIL. PHSMS, S8.5. p
E315 0B 05 725| FIDDLE BLOCK W/BECKET AND CAM CLEAT 1
£35 Q8 07 725| FIDDLE BLOCR 1
£35 08 08 725| SHACKLE, 5.5. Z
E35 08 1] 2751 300M VANG LINE, 7/4" x 35" - o ]
' GG ING, BaLLS 19,
l-aﬁ:llaa_@ 25 gi%IEOGUE I JIFFY REEFING, BCOOM VANG

Catalina 25 Parts Manual

19




2—

Raef, Part Number

Description std opt
1 E37 01 00 100|MAINSAIL W/BOLT ROPE, SHEET, BATTEWS, SAIL BAG 1
E37 02 00 100|MAINSAIL W/SLUGS, SHEET, BATTENS, SAIL BAG 1
E37 03 01 100|MAINSAIL W/REEF PCINTS, BOLT ROPE, SHEET, BATTENS,
SAIL BAG 1
E37 03 02 100|MAINSAIL W/REEF POINTS, SLUGS, SHEET, BATTENS,
SAIL BAG 1
E37 01 09 300|MAINSAIL SLUG, NYLON 12
2 E37 01 11 04623 1/2" MAINSAIL BATTEN, ASH 2
a E37 01 13 04625 3/4" MATINSAIL BATTEN, ASH 2
4 E37 01 15 550|CLASS INSIGNIA, RED AND BLACK 2
5 E37 01 17 550| SAIL NUMBER, BLACK 2
E37 01 33 100|MAINSATIL BAG, YELLOW 1
E37 50 00 100|MAINSAIL COVER, SPECIFY COLOR 1
€ E37 04 00 100|JIR W/SHEETS, SAIL BAG 1
E37 07 00 100]/150% GENOA W/SHEETS, SAIL BAG 1
E37 04 03 300| HANX, BRONZE 9
E37 04 05 715| HALYARD SHACELE, S.S. 2
E37 04 25 275| JIPp SHEET, BRAIDED DACHCN, 3/8" x 65'-0" 1l
E37 07 25 275| GENOA SHFET, BRAIDED DACRON, 3/8".x 757-0" 1
E37 04 33 100/ JIB SAIL BAG, YELLOW 1
E37 07 33 100| GENOA SAIL BAG, YELLOW 1
M SFARS, R r
@ 25 Eﬁ?gferE SAILS AND SHEETS 20.

Catalina 25 Parts Manual

20



e
/
/L )
/AT
/
AL
/AN AN
7 i
;p’ Ry T
4. i \\
/T \
T -
Ff - “""\/inmn-d
I/ ‘ il
1 !
-'ll - "“'"rl- i -_"'\
T 10
/o ~ 4 \
Tall Rig —% B, HTFT=5
Boam | o o [T
Localion " 5 N S '|
e Pty orl ey el Sy 2
- % L_j‘ il
. =
e -
tef. Part Number- Desgription std opt
1 E32 00 01 900| CLEAR ANODIZED 30'-0" TALL MAST EXTRUSION, ALUMINUM,
MACHINED 1
32 00 00 100l BNODIZED TALL RIG MAST ASSEMBLY, COMPLETE 1
2 E39 00 05 100! TALL RIG FORESTAY, 1 x 19, 3/16" x 31'-19" 1
3 E38 00 07 100| TALL RIG FORWARD LOWEER SHROUD, 1 x 1%, 5!32"315'—5" 2
4 E38 p0 09 100/ TALL RIG UPPER SHROUD, 1 x 19, 3/16" x 30'-6 1/2" 2
5 E38 00 11 100| TALI. RIG AFT LOWER SHROUD, 1 x 18, 5/32"x15'-6 1/4" 2
6 £38 00 13 100/ SINGLE BACESTAY, 1 x 1%, 3/16" X 33'-11 1/4" 1
E38 00 15 100| SPLIT BACKSTAY, 1 x 19, 3/16" x 28'-2" 1
T E38 02 00 100| TALL RIG MBINSAIL wW/BOLT RCPE, SHEET, BATTENS AND
SAIL BAG 1
E38 03 00 100| TALL RIG MAINSAIL W/SLUGS, SHEET, BATTENS AND
SAIL BAG 1
BiB 02 01 100| TALL RIG MAINGAIL W/BOLT ROPE, HEEF POINTS, SHEETS,
BATTEKS AND SATL BAG 1l
E38 03 01 100j TALL RIG MAINSAIL W/SLUGS, REEF POINTS, SHEETS,
BATTENS AND SAIL BAG 1
8 E3E 02 11 046| TALL FRIG 24" BATTEN, ABH 2
9 EIB 072 13 04s| TALL RIG 26 3/8" BATTEN, ABH 2
10 E38 04 00 100| TALL RIG JIB W/SHEETS AND SAIL BAG 1
E38 06 Q0 100| TALL RIG 150% GENCA W/SHEETS AND SAIL BAG 1
E38 08 00 100/ TALL RIG SPINNAKER W/SHEETS AND TURTLE 1l
PAHTS [ 8, RI r 21,
I-&lﬂna- 25 RARTS GUE il RIG

Catalina 25 Parts Manual

21



tef. Part Number Descripticon std op.

E35 01 00 100 [SPINNAKER GEAR, CCMPLETE

E35 01 01 725 |SINGLE BLOCK, FOR SPINNAKER HALYARD

E35 01 03 715 |SHACKLE, FOR SINGLE BLOCK

E35 01 05 275 |SPINNAKER HALYARD, BRAIDED DACRON, 3/8" x 75'-0"
E35 01 07 725 |SINGLE BLOCK, FOR SPINNAKER TOPPING LIFT

E35 01 09 715 |3HACKLE, FOR SINGLE BLOCK

35 01 11 255 |PAD EYE, 8.5., FOR TOPPING LIFT SINGLE BLOCK

E35 01 1ilF FASTENER KIT: {(2) #10 = 1" PHIL. PHSMS, 5.5.

E35 01 13 275 |SPINNAKER TOPPING LIFT, BRAIDED DACRON, 3/B"x30'-0"
E35 01 15 760 |6" HALYARD, AND TOPPING LIFT JAM CLEAT

E35 01 15F FASTENER KIT: {2) 1/4"-20 » 1 1/2" SLOT. FHMS, 5.5
8 |E35 01l 17 225|10'-¢" SPINNAKER POLE

E35 01 43 2706 |2 374" SWIVEL SWAP SHACKLE, BRONZE

9 |[E35 01 19 530 |SPINNAKER CAR (EYE)

.0 |E35 01 21 900 [4'-6" SPINNAKER T TRACK, ON MAST

E35 01 21F FASTENER KIT: (12} 1/4"-20 x 1" SLOT. FEMS, 5.5.
{1ty 1/4"-20 x 1" SLOT. FHMS, S5.5.
{2} 1/4" FPLAT WASHER, 5.5S.

1 |E3s pl 41 275 |SPINNAKER SHEET, BRAIDED DACRON,. .3/8" x 65'-0"

E35 01 40 725 |SPINMAKER SHEET SINGLE BLOCK W/CAR

.2 |B27 11 §0 100|3/4 cz. STANDARD RIG -SPINNAKER, W/SHEETS AND TURTLE
E37 11 33 100 |SPINNAKER TURTLE , YELLOW

.3 |E35 QL 27 275|FORECUY, BRAIDED DACRONW, 3/8" x 35'-0"

O AN e LD BS

~d
T e Y N ey S =

HiPHmN

-E'a:tuluta_ 25 PARTS * SPARS, RIGGING, SAILS - 22.

CATALOGUE SFINNAKER GEAR

Catalina 25 Parts Manual 22



Ref, Part Number Dezeription std opt

1 E35 01 23 275 FOREGUY STAND UP BLOCK 1
E35 01 23F FRSTENER KIT: (4} #10-24 x 2" SLOT. RHMS, 5.5. 1
{4) #10 FLAT WASHER, 5.5.
{4} #10 LOCK WASHER, S.5.
{4) #10-24 HEX NUT, &.5.

2 E3%5 0l 25 725 FOREGUY CAM CLEAT W/FAIRLEAD, FASTENERS INCLUDED 1
3 E3% 0l 29 478 SPINNAXER SHEET WINCH, SINGLE SPEED 2
E35 01 28F FASTENER KIT: (4} 1/4"-20 x 2" SLOT. RHMS, 5.5. 2
{4y 1/4" FLAT WASHER, S5.5.
{4) 1/4" LOCK WASHER, 5.5.
{4) 1/4"-20 HEX NUT, 5.85.
4 E32 04 00 478 WINCH HAWDLE 1
5 £35 01 33 760| SPINNAKER SHEET 6" JAM CLEAT p
E35 01 23F FASTENER XKIT: (2} 1/4"~20 x 2" SLOT FHM3, §.5. 2

{2) 1/4" FLAT WASHER, 5.8.
f2) 1/4" LOCK WASHER, S.85.
f2) 1/4"-20 HEX NUT, 5.S.

SPINNAKER GEAR

m._a_@ 25 Eﬁgfoeue SPARS, RIGGING, SAILS 29
Yuthis: 1

Catalina 25 Parts Manual 23



F N

e

Ref. Part Number . . . Description std.opt.
1 |E41 01 01 2B5| STARBCOARD ¥V BERTH HATCH LID 1
2 |FE41 01 03 285| FORT ¥ BERTH HATCH LID 1
3 |E41 01 05 2B8S5| STARBOARD FILLER SUPPORT 1
4 1E41 01 0& 285 | PORT FILLER SUPPORT 1
5 |E41 01 07 285| FORWARD STARBOARD SETTEE HATCH LID 1
€ |E41 01 08 285| AFT STARBOARD SETTEE HATCH LID 1
7 |E41 01 09 285| PORT SETTEE HATCH LID, TRADITIONAL INTERIOR ONLY 1
8 |E41 01 10 285! FORWARD SEAT HATCH LID, TRADITIONAL INTERICR ONLY 1
9 |E41 01 11 28| FORWARD DINETTE HATCH LID,DINETTE INTERIOR ONLY 1

10 |E41 01 13 285| AFT DINETTE HATCH LID, FOR DINETTE INTERIOR ONLY 1

11 |E41 01 15 285 | FORWARD BILGE COVER, FOR TRADITIONAL INTERIOR ONLY 1

12 |E41 01 17 285| AFT BILGE COVER, FOR TRADITIONAL INTERIOR ONLY 1

E4l1 01 15-17F FASTENER KIT: {2) #10x1" SLOT, OHSMS, S5.5. 1
{2) %10 FINISH WASHER, 5.5.
12 [E41 0l 19 285 | FORWARD QUARTERBERTH HATCH LID, SFECTFY FIXED OR
SWING KEEL 1
14 |E41 01 21 285 AFT QUARTERBERTH HAYCH LID 1
15 |E41 01 23 285| COCEPIT DRAINS INSPECTION FPORT | 1
F4] 01 25 285| FORWARD QUARTERBERTH DECK HARDWARE ACCESS PORT 1
E41 0l 27 285| APT QUARTERBERTH DECK HARDWARE ACCESS FORT 1
E41 01 25-27F FASTENER KIT: {2} #10 x 1" SLOT.OHSMS,5.5. 1
{2} $10 FINISH WASHER, S5.5.
E41 01 70 285 TRADITIONAL INTERIOR HATCH LIDS, COMPLETE SET 1
E41 01 75 285] DINETTE INTERICR HATCH LIDS, COMPLETE SET 1
bt 35 PARTS
= CATALOGUE HATCH LIDS

Catalina 25 Parts Manual

24




“ef, Part Number Description sad.gnt
1 |JE40 20 01 390| STAREOARD V BERTH CUSHION 1
2 {E40 20 05 39%0| PORT V BERTH CUSHIOR 1

E40 20 09 390| ¥V BERTH FILLER 1
3 iE40 20 15 390| STARBOARD SETTEE BOTTOM 1
4 |E40 20 13 390| STARBOARD SETTEE BACK 1
5 |E40 20 21 3190| PORT SETTEE BOTTOM,FPOR TRADITIONAL INTERIODR ONLY 1
6 [E47 20 19 390| PORT SETTEE BACK, FOR TRADITIONAL INTERIOR ONLY 1
7 |ego 2o 23 390 | FORWARD SEAT BOTTOM, FOR TRADITIONAL INTERIOR ONLY |1
8 |E40 20 25 390 | FORWARD SEAT BACK, FOR TRADITIONAL INTERIOR ONLY 1
9 |g40 28 27 390 | FORWARD DINETTE SEAT BOTTOM, DINETTE INTERIOR ONLY 1

10 |E40 28 29 390 | FORWARD DINETTE SEAT BACK, DINETTE INTERIOR ONLY 1

11 {E40 28 21 390 | AFT DINETTE SEAT BOTTOM, FOR DINETTE INTERIOR ONLY 1

12 (m4p 28 33 390 AFT DINETTE SEAT BACK, FOR DINETTE INTERIOR ONLY 1

E40 20 37 390 | QUARTERBERTH SEAT BACK 1

13 |E40 20 39 390 | STAREBOARD QUARTERBERTH CUSHIGN 1

E40 20 41 390 | PORT QUARTERBERTH CUSHION, FIXED KEEL ONLY 1
E40 20 42 390 | PORT QUARTERBERTH CUSHION, RETRACTABLE KEEL ONLY 1
E40G 16 01 390 | STARBOARD COCKFTIT CUSHION, VINYL 1
E40 16 03 390 | PORT COCKPIT CUSHION, VINYL 1
E40 50 00 677 | CUSHION SNAF, 5.5. L5
E40 20 0D 390 TRADITIONAL INTERIOR CUSHIOWNS, COMPLETE SET 1
E40 28 00 380 | DINETTE INTERIOR CUSHIONS, COMPLETE SET 1

14 |E42 09 0] 115| TRADITIOHAL INTERIOR CARPETING, SPECIFY COLOR 1

15 |E42 09 03 115| DIKETTER INTERIOR CARPETING, SPECIFY COLOR 1

C talina. RTS INTERIOR 25.

@ 25 gﬂTALOGUE CUSHIONS, CARPETING

Catalina 25 Parts Manual

25




E41 01 {1 285
E41 01 03 285
285
E4l 01 06 28BS
E41 01 28 285

LN LR
m
g
[
o
—
o)
(V]

6 [E41 01 29 285
F

7 [E41 Q1 30 285
8 E41 01 31 285
9 E45 01 32 285
10 [E41 01 33 285
11 [E41 01 19 285
12 E41 01 21 285
13 E41 20 01 330
14 E40 20 05 390
15 E40 20 09 390
16 E40 20 43 390
17 E40 20 44 390
18 E4C 20 45 390
19 £40 20 46 390
20 E40 20 39 390

Starbeoard V berth Hacch 1id
Port V berth Hatch 1lid
Starboard V Berth Filler Support
Port V Berth ¥iller Support
Starboard Forward Settee Hatch New. Trad. Int, Only
Fastener Kit: (5) #10 x 1' Phillips, OHSMS, 5.8.
(3) #10 Finish Washers, 5.5.
Starboard Aft Settee Hatch New Trad, Int. Only
Fastener Kit: {2) Hinpes, Brass
(8) # 6 x 172" Phillips PHSMS, §5.5.
Port Settee Hatch for New Trad. Int, Only
Starboard Bilge Cover for Wew Trad. Int. Only
Port Bilge Cover for New Trad. Int. Only
Center Bilge Cover for New Trad. Int. Only
Forward Quarter Berth Hatch
Aft Quatrter Berth Hatch
Starboard Vv berth Cushion
Port V Berth Cushion
¥V Birth Filler (not shown)
Starboard Settee Cushion Bottom
Starboard Settee Cushion Back
Port Settee Cushion Bottom, New Trad. Int. Only
Port Settee Cushion Back, New Trad. Int., Only
Starboard Quarter Berth Cushion

= e e e et

e e et e e

ety

nE  PARTS TNTERTUR
CATALOGUE dEd TRADITIONAL HATCHES & CUSHIONS

26,

Catalina 25 Parts Manual

26




.

et Ala e gy !
R T A R

'wf, Part Number Descripticon

. |E43 01 43 285 | FOREPEAK BULKHEAD 1
E43 01 43F FASTENER KIT: {4) #10 x 1 1/4" BLOT. OHSMS, 5.5. 1

{4) #10 FINISH WASHER, 5.5.
2 |e43 01 49 285 | FOREPEAK HATCH 1
3 |E46 01 01 285 5'-6" HULL DECK INTERFACE 2
E46 01 OLF FASTENER KIT: (3) #10 x 1" SLOT. OHSMS, S5.5. g

{3} #10 FINISH WASHER, S5.5.
4 |E43 01 05 2B5; STORAGE PANEL 1
E43 01 05F FASTENER KIT: {4) #10 x 1 1/4" SLOT. QHSM5, B.5. 1

{4) %10 FINISH WASHER, S.S.
5 |E43 01 25 285 | STARBOARD FORWARD BULKHEAD 1
E43 01 25F FASTENER KIT: (6) #10 x 1 1/4" SLOT. CHsSMS, S5.E. 1

{6) #10 FINISH WASHER, S.5.
6 |E42 01 33 285 | PORT FORWARD BULKHEAD 1
- -IE43-01 33F FASTEHNER XIT: {9} #10 x 1 144" SLOT. DHSMS, §.5. 1

(¥} #10 FINIEH WASHFR, £.E.
¥43 01 34 2EG | FILLER SUBROET CLWAT, OH PORT FORWARD L01).HHFRAD 1
43 0L 44F pAGTENFERE KIT: (2) #L0 x 1 174" SLOT. OHEMS, 5.5 1

{(Z) #10 FIN1&H wAGHRR, 2.6.

REFER TU PABLS # 25, 76 FUR CUsHIONS AND SEAT HATCH DBOARDS
e {| FORWARD CABIN, LUBWARD CABIN
e CATALOGUE N

Catalina 25 Parts Manual 27



T
___1L_
1
L

i |

T
R ' \\ \
T T 17\ |

Ref. Part Number Description " s5td op.
1 |E43 01 01 285 | STARBCARD MAIN CABIN BULKHEAD
E43 01 OLF FASTENER KIT: {(5) #10 x 1 1/4" SLOT. QHSMS, 5.5. 1
{5} #10 FINISH WASHER, S.5.
{2} 3/B"-16 x 2" SLOT. FHMS, 5.5.
{2) 378" FLAT, LOCK WASHER, 5.5,
{2) 3/8%-16 HEX NUT, S.S.
{2y $#14 FINISH WASHER, 5.5.
2 |E44 01 Q1 285| vANITY COUNTER TOP 1
E44 01 O1F FASTENER KIT: (7) #10 x 2" SLOT. OHS5MS, S5.5. 1
{7) #10 FINISH WASHER, 5.S.
3 |E44 01 03 285| vANITY COUNTER PANEL 1
E44 01 03F FASTENER KIT: (6) #10 x ] 1/4" SLOT. OQHSMS, S.8. 1
{6} #10 FINISH WASHER, 5.5.
4 {E44 01 0% 734| SINK, 8.s. 1
E44 01 O5F FASTENER KIT: (4} JIFFY CLAMP, S.S. 1
E44 01 07 734| SINK STOPPER, 5.5. 1
5 |E46 03 12 285| 22" FINRAIL SHELF 1
E46 03 12F FASTENER KIT: {(21) #10 x 2% SLOT. OHSMS, 5.5. 1
{3) #10 FINISH WASHER, 5.S.
44 01 00 100{ BASIN AND VANITY COUNTER ASSEMBLY, COMPLETE W/
PLUMBING ' 1
3 E46 01 09 285| 22" HULL DECK INTERFACE
E46 01 09F FASTENER KIT: {2) #19 x 1" SLOT. OHSMS, S.5.
{2) 410 FINISH WASHER, §.5.
Catulina___ 95  PARTS INTERIOR I,
VANITY COUNTER, FORWARD WIN
(ovis) CATALOGUE co et

Catalina 25 Parts Manual

28




Ref. Part Number Description std opt
£43 03 00 100 HANGING LOCKER ASSEMBLY, COMPLETE 1
1 |E43 03 17 285 HANGING LOCKER PANEL 1
E43 03 17F FASTENER KIT: (&) #10 x 1 1/4" SLOT. OHSMS, S5.5. 1
(6) #10 FINISH WASHER, 5.5.
2 |E43 03 13 285 HANGING LOCKER DOWEL. 23 1/2" 1
3 1E43 03 15 285 DOWEL SOCKET, WHITE PLASTIC 2
E43 03 15F FASTENER KIT: {1} #10 x 1/2" SLOT. OHSMS, S5.5. Z
EE8 01 100 PORTABLE HEAD ASSEMBLY, COMPLETE 1
4 |EBS 01 01 785 PORTABLE HEAD 1
5 |E6B 01 03 28BS PORTABLE HEAD SHELF, TEAK 1
£68 01 03F FASTENER KIT: {8} #10 x 1 174" SLOT. OHSMS, 5.5. 1
{8} #10 FINISH WASHER, S.5.
& |E&8 01 05 285 PORTABLE HEAD CLEAT, TEAK g
E6S 01 05F FASTENER KiT: (2} #10 x 1 172" SLOT. OHSMs, §5.5. 4
7 FE42 01 02 390 FORWARD WINDOW CURTAIN 4
£ |E42 01 06 390 CURTAIN RACE. W/END STOP FOR FORWARD WINDOWS 4
g |E42 01 OF 380 CURTAIN CLIP 8
10 | E42 05 01 170 FORWARD CABIN SLIDING DOOR, WINYL 1
E42 05 O1F FASTENER KIT: (4} #10 x 1" SLOT. OHSMS, 5.5. 1
{4) #10 FINISH WASHER, 5.5,
11 jE42 05 03 170 COOR TRACK, BROWN ANODIZED ALUMINUM 1
E42 05 Q3F FASTENER KIT: (3) #6 x 1 1/2" SLOT. PH3MS, 5.5. ]
12 |E42 05 0% 285 DOOR TRACK BRCKING, TEAK ]
E4Z2 05 03F FASTEMER KIT: (2} #6 x 2" SLOT. PHSMS, §.5. 1
'3 | E42 05 07 677 MALE BUTTON, ON BULKKEAD i
F4z 05 00 100 FORWARD CABIN SLIDING DOOR, COMPLETE ASSEMBLY ]
INTERIOR 29,

Catalina 25 Parts Manual

PARTS
%= 29 CaTALOGUE

HANGING LOCKER, PORTABLE HFAD

29




HO_ '-*ui._, - 1 !

i 1;-".' <

T .||' P |I|||

;‘“.1' \'”” h{.u“h:_

wf

std opt
1 E43 01 Q2 2B5| PORT MAIW BULKHEAD 1
B43 01 02F FASTEMER KIT: (6) #10 = 1 1/4" SLOT. OHSMS, S.8. 1
f6) #10 FINISH WASHER, 5.5.
(3) 3/8"-16 x 2" SLOT. FHMS, S.S5.
(3} 3/8" FLAT WASHER, S.5.
{3) 3/8" LOCK WASHER, 5.8.
{3) 3/8"-16 HEX WUT, 5.5.
(3) #14 FINISH WASHER, &.G.
2 E43 01 75 100| BATTING, BROWN VINYL SHEATH, SPECIFY LENGTH 1
E43 0l 19 285| PORT MAIN BULKHEAD TRIM 1
£43 01 19F FASTENER KIT: {5} #10 x 2" SLOT. OHSMS, 5.5. 1
(5) #10 FINISH WAGHER, S.8.
3 E4% 02 01 285| COMPRESSION POST 1
4 E4? 0% 01 170| MATN CaBIN SLIDING DOOR, VINYL 1
E42 02 0L1F FASTENER EIT: {4) #10 = 1 1/4" SLOT. QHSMS, B.5. 1
{4y #10 FINISH WASHER, S.S.
5 E42 03 03 170 DOOR TRACK, BROWN ANODIZED ALUMINUM 1
E42 03 03F FASTENER EIT: (4) #B x 3/4" PEIL. PHSMS, 5.5. 1
6 E42 03 05 285 DOOR TRACK BACKING, TEAK 1
E42 03 0O5F FASTENER KIT: (3) #10 2 1 1/4" SLOT. OHSMS, S.8S. 1
(3) #10 FINISH WASHER, S.5. -
E42 03 07 677 | MALE BUTTON, OM BULKHEAD 1
472 02 00 100 MAIN CABIN SLIDING DOOR, COMPLETE ASSEMBLY 1
Fde 01 17 285| FORWARD DINETTE SEAT TRIM, 17 3/4" 1
E46 01 17F FASTENER KIT: {31 $10 = 1" SLOT. QHSMS, 5.5. 1
#10 FINISH WASHER, S5.85.
7 Ede o0l 13 285 STARBOARD SETTEE SEAT TRII., TEAK 1
_ FASTENER KIT: {4) #10 x 1™ PHILLIPS, QHSM. 5.5. 1
M 25 PARTS INTERIgR AN CABIN 30,
MAIN BULKHEAD, V]
= CATALOGUE 2p TANe SO0k

Catalina 25 Parts Manual

30




ﬁef.

Description

p
£42 01 01 390 | MAIN CABIN CURTAIN 4
42 01 03 390 | SNAP RETAINER 4
2 |E42 01 05 390 | CURTAIN TRACK W/END STOPS, FOR MAIN CARBIN 4
'E42 01 07 390 | CURTAIN CLIP B
E42 01 00 100 | COMPLETE CURTAIN SET W/HARDWARE 1
3 |E44 04 01 450 | DINETTE INTERIOR TABLE TOF 1
4 |E44 04 03 735 | TABLE LEG 1
E44 04 03F FTASTENER KIT: (4} #6 x 1/2" PHIL. PHSMS, 5.5. 1
44 04 05 2551 MALE BRACKET, ON TAEBLE 2
E44 04 05F FASTEMER KIT: {4} #6 x 1/2" PHIL. PHSMS, 3.5. 2
E44 04 07 255 | FEMALE BRACKET, ON BULKHEAD 2
E44 04 Q7F FASTENER KIT: (4) #10 x 1" SLOT. OQHSMS5, S5.S8. 2
E44 04 00 100 | DINETTE INTERIOR TAELE, COMPLETELY ASSEMBLED 1
5 |E43 01 57 285 | AFT DINETTE SEAT PANEL 1
E43 01 57F FASTENER KIT: {6} #10 x= 1" SLOT. OHSMS, S.5. 1
{6 $#10 FINISH WASHER, 5.8.
fzy 3/8™-16 x 1 1/2" SLOT. FHMS, 5.5
{2y 3/8" FLAT WASHER, S5.5.
{2} 3/8" LOCK WASHER, 5.S.
{2} 3/8B"-16 HEX NUT, S8.8.
{2} 414 FINISH WASHER, S.8.
& |E46 01 21 285 | 13" AFT DINETTE SEAT TRIM 1
Ed46 D1 21F FASTENER XKIT: (3) 410 x 1" SLOT. OHSMS, S.5. 1
{3) #10 FINISH WASHER, S5.5.
E46 01 25 2B5 | MAIN CABIN HULL-DECK INTERFACE, &'-0" 1
E46 01 25F FASTENER KIT: {4) %10 x 1" SLOT. OHSM3, 5.S5. 1
{4) #10 FINISH WASHER, S5.85.
- C —tulina.. RTS INTERIOR 31,
@ 25 EﬁTALOGUE M2IN CABIN CURTAINS, DINETTE

Catalina 25 Parts Manual

31




.“//

Y (% I

T ik

[N
AT (WP

STD OPT
1. [E4F 93 €1 450 | Traditionmal table top w/ (2} leaves 1
2. |E41 03 02 285 Hinged table leg 1
E41 03 02F Fastener kit: (4) #6 x %" phil. F.H.M.S., S5.8. 1
3. |E&4 01 02 2RS Table storage shelf, facia - Teak 1
E&4 01 Q2F Fastener kit: (2) % - 20 % 2" slot, F.H.M.S5., S5.8. 1
{2) & flat washer, 5.8.
(2) % lock washer, S.8.
(2) % - 20 Hex nur, 5.5,
4. |E44 02 01 285 Center board trunk cover bax 1
5. |E44 01 03 722 Barrel bolt 1
6. |E44 01 04 285 Compression post f{tradicional iacerior) 1
7. |E4b 04 01 285 | 77" Starbeoard mailn cabin pinrail, Teak i
8. (E4b 04 02 285 | 64" Port main cabin pinrail, Teak 1
E46 04 D2F Fastener kit: (3) #10 x 1" slot, O.H.M.5., S.5. 1
(3) # finlsh wagher, 5.5.
9, |E4H6 04 03 285% | Port sette seat trim, Teak 1
E46 04 03F Faatener kir: (4) #10 x 1" phil., 0.H.M.5., 5.5. 1
10. }(E44 91 O©1 285 | Port main bulkhead (traditional madel) 1
E44 0! OLIF Fastener kit: (6) #10 x %" slot, 0.H:M.5., 5.85. 1
(6) #10 finish washer, 5.9,
(3} 3/8" - 16 = 2"
(3} 3/8" flar washer, 5.5.
(3) 3/8" lock washer, 5.5.
(3) 3/3" - 16 hex nut, 5.5.
(3} #14 finish washer, §.5.
32

™t 25 Eﬁ?gEOGUE INTERTOR TRADITIDNALtMUDEL

Catalina 25 Parts Manual 32




ﬁescrlptlon

4]
s

E¥3 01 03 287
E73 01 01 712
E73 01 Qg 097
E73 01 10 Q97
1 |E73 01 05 497
E73 01 O5F

E73 01 00 100

E70 04 OOF
3 |E46 01 13 285
E4& 01 13F

4 |E78 01 0l 820
E78 01 OlF

5 |E26 03 39 285
6 |E2e 03 41 28BS
E26 03 39 41F

MARINE GRADE 12 VOLT BATTERY

BATTERY BOX W/HOLD DOWHW STRARP, FLASTIC
RED 7'-0" #10 GAUGE WIRE W/CONNECTOR
BLACK 7'-0" £10 GAUGE WIRE W/CONNECTOR
BATTERY SELECTOR SWITCH

FAESTENER KIT: {4) #8 x 3/4" PHIL. PHSMS, B.G5.

EXTRA BATTERY AND BOX, COMPLETE ASSEMBLY
DC MATH PANEL

FASTENER KIT: {5} #B x 3/4" PHIL. PHSMS,

6'=0" SETTEE TRIM, TEAK
FASTEMER KIT: (5) #10 = 1™ SLOT. QHSMS,

5.5.

5.5.

{5) #10 FINISH WASHER, 5.8.

CABIN LIGHT
FASTENER EKIT: (4} %10 x 1" PHIL. PFHSMS,

5.8.

STARBQARD INTERICOR COMPANIONWAY TRIM, TEAK

PORT INTERIOR COMPANIONWAY TRIM, TEAK
FASTENER KIT: (5} #10 x 2" SLOT. OHSMS,

5.5,

e

[ L

=

N <atutina
QEE;

o5  PARTS TRADITIONAL INTERIOR

33,

CATALOGUE BATTERY, D.C. MAIN PANEL, CABIN

LIGHT

Catalina 25 Parts Manual

33




Eef, Part Numbsr Degscription std.opt

I |E43 04 01 285| LADDER, FOR RETRACTARLE KEEL MODEL 1
E43 04 03 285| LADDER, FOR FIXED KEEL MODEL 1
E43 04 05 044| LADDER STEF PAD 4

2 | E43 04 07 900| 3-3/4" ANGLE BRACKET, BROWN ANODIZED ALUMINUM 3
E43 04 O7F FASTENER KIT: (2) 1/4"x1-1/4" LAC BOLT

{1} $10-24x1-1/2"SLOT.FHMS,5.58
(1) #10 FINISH WASHER,S5.5.

{1} $10 FLAT WASHER,S.5.

{1) #10 LOCK WASHER,S5.5.

(1) $#10-24 CAP HEX WUT,S5.5.

{2} #10x2" SLOT.OHSMS,S.S.

(21 #10 FINISH WASHER,5.5.

1 |E46 01 29 285| 18" QUARTERBERTH TRIM, TEAK 1
E46 01 24F FASTENER KIT: (3} #10x1-1/4"SLOT.0OHSMS,5.5. |1

i3 $10 FINISH WaASHER,S.S.

4 | g46 03 07 285/ 21" QUARTERBERTH PINRAIL, TEAK 1
E46 03 OTFF FASTENER KIT: ({2} $10x1-1/4"SLOT.0OHSMS,5.5. |1

(23 #10 FINISH WASHER,S.S.
5 | E46 01 30 2R5| 76" QUARTERBERTH HULL-DECK INTERFACE, TEAK 1
E46 Gl 30F FASTENER KIT: (4) #10x1"SLOT.OHEMS,5.5. 1
f4) #10 FINISH WASHER,S.S.
E43 01 £0 285 QUARTERBERTH BULKHEAD 1
E43 01 60T FASTENER KIT: {5) #10x1-1/4SLOT.0OHSMS,5.5. 1
{5} #10 FINISH WASHER,S.S.
-E.'atalhuz_. INTERIOR 34,

— 25 gi‘?IEOGUE LADDERS, QUARTERBERTH

Catalina 25 Parts Manual 34



Descripticon

Taf Part Number std.opt
E45 03 00 100 GALLEY -ASSEMBLY, COMPLETE 1
1| Eds 03 15 285 GALLEY PINRAIL SHELF 1
E46 03 15F FASTENER KIT: (4) #10x1-1/4"5LOT.0H5MS,5.5. |1
{4) $#10 FINISH WASHER,S5.S.
2| E43 01 67 285 GALLEY BULKHEAD 1
E43 Q1 67F FASTENER KIT: (5) $10%1-1/4"SLOT.0OHS,5.5. 1
(3] #10 FINISH WASHER,S.S.
1| P45 03 01 285 COUNTER, TEAK 1
E45 03 O1F FASTENER KIT: (6) $10%1-1/4"5LOT.OHSMS, 8.5, | 1
{3} $10 FINISH WASHER,S5.5.
E45 03 03 10d ICE BOX, FIBERGLASS, BONDED TO LINER 1
4 | 245 03 05 2BY ICE BOX LID 1
E45 03 07 26{ PULL RING, ON ICE EBOX LID 1
E45 03 Q7F FASTENER KIT: (4} #4 x 5/8"SLOT. OHSMS,S5.5. |1
5| 845 03 09 734 SINK, S.8. 1
E45 03 Q9r FASTENER KIT: (4} JIFFY CLAMP, 5.8. 1
E45 03 11 734 SINK STOPPER 1
E45 05 00 284 2 DRAWERS W/FRAME, UNDER SINK,IN LIEU OF ACCEES DOOR
E45 05 GOF FASTENER EIT: (6) #10x1-1/4"SLOT.CHBSMS,5.5.
) [6) #10 FIMISH WASHER,S.S.
E43 06 00 289 1 DRAWER W/FRAME,UNDER S570OVE,IN LICU OF ACCESS DOOR
E43 Q& DOF FASTENER KIT: ({6) #lﬂxl-lfd“SLOT OHSMS,S.8.
{6) $10 FINISH WASHER,S.S.
E45 03 13 289 ACCESS DOOR W/FRAME,RENEATH SINK AND STOVE i
E45 03 13F FASTENER KIT: (6) #10x1-1/4"SLOT.QHSMS,5.8. | 2
{6) $10 FINISH WASHER,S.S.
F44 0B 00 58d 2 BURNER GIMBALLEDL STOVE W/CUTTING BOARD
% FASTENER EIT: (4) #6 % 1" SLOT. OHS, S.8.
25 PARTS INTERIOR 38
(oo CATALOGUE GALLEY

Catalina 25 Parts Manual

35




Description

std.opt
POF TOP, FIBERGLASS 1
MOLDING TRIM, WHITE VINYL, 88" 1
FASTENER KIT: (18) $8 x 3/4" PHIL.PHSMS,S5.5. |1
MOLDING TRIM, WHITE VIMYL, 86-1/2" 2
FASTENER KIT: (13} 48 » 3/4" PHIL.PHSMS,S.S5. 2
GASKET TAPE, 1/4" x 1/2" x 180" 1
5 [E26 07 07 500]12-1/2" POP TOF SUPPORT TUBE, S.5. 4
EZ6 07 0O7F FASTENER KIT: (1) #8 x 3/4" PHIL,.PHSMS,S.S5. 4
6 {E26 07 09 500/ POP TOP SUPPORT TUBE, PLUG, ALUMINUM 4
EZ26 (7 0O9F FASTENER KIT: (1) 3/8"-16 x 2"SLOT.RHMS,5.S. 4
E26 07 11 3a0| POP TOP BUSHING, TEFLON 4
7 |E26 07 13 900 POP TOP ROUND HEAD PIVOT PIN, 5/16" x 1-1/2" 4
EZ6 07 15 740{ COTTER PIN, 3/32" x 1", FOR PIVOT PIN 4
8 |E26 07 17 300! POP TOP CTHANNEL, ALUMINUM 4
EZ6 07 17F FASTENER KIT: (2} #8 x 3/4™ PHIL.PHSMS,S.S. 4
g | E26 07 19 613] HATCH DOG AND CLASP, CHROME PLATED P
EZ26 07 19F FASTENER KIT: (2) #8 x 3/4"PHIL.PHSMS,5.5. A
{2) $#10-24x2"SLOT.CHSMS, 3.5,
{2) #10 FPINISHED WASHER,S.S.
f2) #10 FLAT WASHER,S5.S5.
{2) #10 LOCK WASHER,5.S.
{2} $#10 HEX NUT,S.5.
(2) $10-24 CAP HEX NUT, S.S.
Ez26 07 00 100 POP TOP ASSEMELY, COMPLETE 1

“Cctalina.. INTERTOR 35,

PARTS
) 25 CATALOGUE DOP TOP ASSEMBLY
Catalina 25 Parts Manual 36




Ref. Part Number Description std.opt

1 |E63 01 01 497 1-1/2" I1.D. WATER FILL PLATE 1
E&3 01 OLF FASTENER KIT: (4} £10%3/4"SLOT. OHSME,5.58. 1
2 |EE3 0l 03 330/ 1-1/2" MPT 3/4"FPT HEX BUSHING 1
E63 01 05 330 3/4™ FPT x 3/4" BAREBED ADAPTOR 2
3| E63 01 07 035/ 3/4"” I.D. x 6'-6" WATER FILL HOSE,CLEAR VIKRYL TUBING|1
4 { E63 01 09 519| $8 HOSE CLAMPS, S.5, 6 2
Es3 01 11 265 CABLE TIE DOWN, WHITE PLASTIC 4 4
E&3 01 11F FASTENER KIT: ({1} 3621 /4" SLOT.PHSMS,5.5.
E63 01 13 295 3/4" BARBED x 1/2" MPT ADAPTOR 2 1
£ |Es3 01 15 695 16 U.8. GALLON WATER TANK W/CAF 1
E63 01 16 330/ 1/2" MPT x 1/2" BARBED ADAPTOR 1
6 [E63 01 19 330/ 1/2" BARBED T 1
7 tE62 01 21 518| 46 HOSE CLAMPS, 5.8, p Z
8 |E63 01 23 035 1/2"I.D.xB'-0",WATER TANK TO GALLEY FAUCET HOSE, 1
CLEAR VINYL TUBTING
g |E63 01 47 734 HAND FUMP FAUCET 1 1
10 | E63 01 31 035] 3/4"I.D.x3'~6" GALLEY SINK DRAIN HOSE, CLEARR VINYL
TUBING 1
i1 |E63 01 39 33¢0|1/2" FPT T 1
E63 01 40 280 1/2" CLOSE NIPPLE 2
12 | E63 01 41 515| 1/2" GATE VALVE 2 1
13 | E63 01 32 030 3/4™1.D.x9" ICE BOX DRAIN HOSE, CLEAR VINYL TUBING 1
ES3 01 17 330) 1/2" BARBED x 1/2" MPT ELBOW 1
14 | E63 01 27 900 1/2"x2" HALF THREADED NIPPLE, BONDED THRU HULL 1 1
15 | E63 01 45 035 1/2"I.D.xB'~0" WATER TANK TO WASH BASIN HOSE, CLEAR
. VINY%'TBﬁING ] 1
16 | E63 01 49 035| 3/4"1.D.%4"'-0"WASH BASIN DRAIN HOSE,CLEAR VINYL TUBIKG l
E63 01 00 100! FRESH WATER PLUMBING SYSTEM, COMPLETE ASSEMBLY 1

-E}ﬂnllna_ 25 PARTS PLUMBING 37,

(et CATALOGUE FRESH WATER SYSTEM

Catalina 25 Parts Manual 37



std.opt

Ref. Part Number Descripticon .
EES 03 02 900| /2" x2~172" NIPPLE, BONDED THRU HULL 1
] EE5 03 02 515/ 172" GATE VALVE 1
E6S 03 65 297 172" ST. ELBOW 1
2 | E65 03 07 28B0F1/2" x 2-1/2" HALF THREADED NIPFLE 1
3 | E65 03 09 516 #8 HOSE CLAMP, S5.5. 4
4 {E65 03 11 035 3/4"I.D.x3'-0" CLEAR VINYL TUBING, HEAD INTAKE HOSE 1
5 |E&5 03 12 350| MARINE HEAD 1
EE5 03 12F FASTENER KIT: {4} 1/4"x1" LAG BOLT, S.S. 1
{4} 1/4" FLAT WASHER, 5.5.
6 'E65 03 15 335 1-5/8"I.S.x3'-0" RUBBER TUBING, HEAD TO HOLDING,
TANE HOSE 1
7 | E6S 03 17 519| #32 HOSE CLAMP, S.5. - 6
g |E65 03 19 280| 1-1/4"x3" HALF THREADED NIPPLE 1
g |E65 03 23 280 1-1/4" FPT 90° ELBOW 1
E65 03 27 280] 1-1/4" CLOSE NIPPLE 1
1w | B65 03 31 695 HOLDING TANK 14 U.S. GALLON CAPACITY 1
E6S5 03 35 297 3/4™ MPT x 3/4" BARB ELBOW 1
11 | E65 03 39 335 3/4" x 4'~6" HOLDING TANK VENT TUBING 1
1z | E65 03 43 695| HOLDING TANK VENT 2
E65 03 47 280 1-1/2" CLCOSE WIPPLE 1
E65 03 50 2800 1-1/2" FPT 45° ELEOW 1
EE5 03 51 280 1-1/2"x2" HALF THREADED NIFPLE 2
13 | E65 02 53 335 1-7/8"I.D. x 4'-6" WIRE REINFORCED PUMP OUT HOSE 1
14 | E65 02 55 910 DECK PUMP OUT PLATE T
E65 03 55F FASTENER KIT: (4) $10x3/4"SLOT.OHSMS, E8.5. 1
Fa'h:tulha_- RTS PLUMBING - 38,
(el 25 EiTALOGUE MARINE HEADYWHQLDING TANK
| ASSELEL

Catalina 25 Parts Manual

38



Ref, Part Numbher Description std.opt
£70 01 00 100f 110 VOLT DOCKSIDE POWER ASSEMBLY, COMPLETE 1
1 |E70 01 01 057 2'-0", #12, 3 CONDUCTOR NECQPRENE COATED WIRE 1
2 |E70 01 02 no7[12'-0", 412, 3 CONDUCTOR NEOPRENE COATED WIRE 1
3 |E70 D1 03 09714'-0", #12, 3 CONDUCTOR NEOPRENE COATED WIRE 1
4 |E70 0@ 04 490|110 VOLT RECEPTACLE CODVER ) z
ET0 01 04F FASTENER KIT: (1) #8 x 1" SLOT. FHMS, 5.5, Z
5 |E70 0l 05 004]110 VOLT DUPLEX OUTLET 2
& [E70 D1 07 490|110 VOLT DUPLEX OUTLET JUNCTION BOX 2
7 |E70 0l 09 490} 20 AMP CIRCUIT BREAKER 1
E70 0l O9%F FASTENER KIT: (2) $8 x 1" SLOT. FHMS, S.5. 1
E70 01 11 4%0( BARRIER STRIF CONNECTOR, FOR GROUND 1
E70 01 12 290| BARRIER STRIP JUMPER 1
& |E70 01 15 (04| FEMALE DOCKSIDE CONNECTOR 1
E70 01 15F FASTENER KIT: (4) $10 x 1-1/4"S5LOT.0OHSMS,S.8 1
% |E70 01 17 004|MALE DOCKSIDE CONNECTOR : 1
-aﬂullna_ 25 PARTS ELECTRICAL 39.
o) CATALOGUE 1| 110 voLT DOCKSIDE POWER

Catalina 25 Parts Manual

39



INDEX

DESCRIPTION PAGE NUMBER

HULL AND DECK
Anchor Locker, Rub Rail ............. @
Blocks, Winches, Cleats ............. @
Bow Pulpit ... ... ... ... ... a
Chain Plate Assembly ................ (D)
Cockpit Coaming Compartment ......... [¢))
Cockpit Seat Hatch Assembly ......... [©))
Forward Hatch ....................... [©)]
(€190 [0 =T o] o 1= (11)
Handrails ......... ... ... ..o ..., ()
Hull ldentification Plate ........... [©))
Jib Track ... [©)
Lifelines ...... ..o @
Logo®"Catalina 25" ... ... ... .. ....... ()
Main Hatch Assembly ................. ®),(M
Mast Steps ... (O]
Mooring Cleats ...................... @
Pop Top Enclosure Curtain ........... [©)]
Pop Top Hatch Assembly _..._._......... (36)
Retractable Keel Assembly ........... as3)
Rub Rail Assembly ................... @
Rudder Assembly ...... .. ... ... .. ..... a2
Stanchions ........... ... ... ... ...... @
Stern Pulpit ... . .. ... .. ... .. ... (10)
Tiller Assembly . ... .. . ... ... ... a2
Trailer Bow Eye .......... ... ........ [¢5)
Traveler and Controls ..._......._..... (10)
Vents ... e (10)
Windows ....... ... ..oL.il.l.... (O]

SPARS, RIGGING, SAILS
Boom Assembly ... ... ... .. ... ..... (16)
Boom Vang ... ... ... (9
Genoa Track .......... ... ... ....... (O]
Jiffy Reefing ..o i (9
Mainsail Cover ... . ... . cicoiooon (20)
Mast Assembly ... ... ... .. ... ... ..... (14), (15), (16)
Sails and Sheets ... .. ... ... . ... ..... (20)
Spinnaker Gear ...... ... .. .. .- ... 22y, (23)
Split Backstay with Tension Adjuster (18)
Standing Rigging .. ..ccceoocoaanaan. an
Taill RIQ oo e i e eeaaaas (1)
Turnbuckles ...... ... ... ... ... ... ... (€8]

Catalina 25 Parts Manual

40



INTERIOR

Bulkheads ... ... e e e e
Carpeting - .- oo
Compression Post ... .. .. ... ... .....
(O1U ] 7= 1 1 1
CUShIONS ..t i e i e i e i e i e e eeeeeeans
DOOrS ..t eeeeeaaaaaa
Galley Unit ... .. ... ... .. .....
Hanging Locker ... ... . ... .. ... .....
Hatch Lids ... ..o e e e i e
Interior Trim .. ... e i e e eeeeean
Ladder ... .. e e e e e
Table ... e e e e
Traditional Model ....... ... . ... . ....
Vanity ..o i e

ENGINE
Outboard Bracket ....... ... oo ...

PLUMBING

Bilge Pump Assembly ... _ ... __.._._..._.
Fresh Water System ....._.............
Marine and Portable Heads ...........
Holding Tank Assembly ...............

ELECTRICAL

Battery ... ... i
Cabin Lights ... ... .. .o o ......
Combination Red and Green Bow Lights
D.C. Panel .. .. .. .
Steaming Light ... ... ... .. ... ... .._...
Stern Light ... ... ... ... .. . ...

110 Volt Dock Side Power ............

Catalina 25 Parts Manual

n. GO, (32)

(25)

(G0, (32
28), (31)
(25), (26)
27, (30)

24), (26)

41



